TITAN, S3 SAFETY SHOE

ARTICLE # E1-03-01
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FEATURES:
LEATHER: S3 full grain genuine leather with cool comfort
vent technology

SOLE: Slip Resistant, PU Double Density Sole, Antistatic,
Shock Absorber, Abrasion, 0il and Acid resistant.

INSOLE: Padded Insole With Brown Cambrelle Lining,
Anti-Fungal, Anti-Bacterial and Anti-Odor.

TOE CAP & MID SOLE: 200 joules composite toe &
composite/Kevlar plate.

APPLICATIONS:

0il & Gas

Indoor & Office Work
Airport & Security

COLOR: Brown & Black

Size: 38 -46,

WARRANTY: 6 months Warranty Against Manufacturing
Defects.

G.Weight/N.Weight: 14.00kgs/17.60kgs/Crtn
Carton dimension: 62.00x48.00x34.00cm
Cubic meter/Carton: 0.1012

Packing: 10pairs/Crtn

TITAN - Black
E103010101
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TITAN, S3 SAFETY SHOE
ARTICLE # E1-03-01 /E\

ANATOMY OF A SAFETY SHOE

Lining

Back Stay

Insole

Full Grain Welt
Quarter | o3| eather Stitching
Upper Sole
Heel € Heat-Resistin
Dual Density (upto 70°C) .
PU/PU

Nature of Complaints Guaranteed for Re-placement

Sole Cracking
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E + Manufactured with high steel toe is certified to wit £

[ ‘ EEEANT“IRIE&?P%EMN [ o OIL RESISTANT stand a drop test impact of 200 Joules. ;?.‘{" =2
A L « Scientifically shaped for comfort and protection. R oY )

«+ Toe cap with Latex liner to eliminate toe cap pressure Se—
on the toes.

"l COMPOSITEC TOE ‘ i | ACID & ALKALI Elg:llltaﬂl. so;:l];iflr:)nc:‘o%'{ Gt

[ * Dual Density utsole. Flexible and Strong. )

ey CAP 200 JOULES _C U] RESISTANT * Dual density deats have u core of softer, low desnity A

polyvrethane which acts as a shock absorber. <

Prowdu a combination of greater comfort less leg nmi N
back fatigue and more slnﬁ

FULL GRAIN S3 SOLE-NON-SLIP PETROL
ity than other footwear. LEATHER UPPER OIL & HEAT RESISTANT

{ /H;;.i EXTREME GRIP ‘ & ‘ HEAT RESISTANT « Designed to absorb shocks on uneven, rough surfaces.

= SOLE ; UpTO 70°C EMPIRAL SOCKS TECHNOLOGY
+ Provides an inner breathable lining which nides sweat
absorption.

o> A
—= « Full arch support and heel cushion for maximum ¢
S 6D e || = =
: CONTROLLED
PLATE T100N EMPIRAL HIGH QUALITY LEATHER
+ Special care taken in selecting high quality genuine

. 6-MONTH leather 1.3~1.8mm o 1.8~2mm Butfalo. 3 COMPOSITE/KEVLAR
« Genvine Leather is absorbent and breathahle, making 3 COMPOSITE TOE CAP MID PLATE
WARRANTY it comfortable to wear all day. v IMPACT PERFORMANCE PENETRATION

L‘i" ANTI-STATIC ‘ '

ON SOLE * Hardwearing and longer lasting. BS 1870-200 JOULES RESISTANCE 1100N
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TITAN, S3 SAFETY SHOE

ARTICLE # E1-03-01

Test Report No. GZSL1509085014FW  Date: Nov 01, 2016

SAMS GENERAL TRADING.LLC
PO.BOX 183189, DUBAI, UAE

The following sample was submitted and identified on behalf of the client as:

One sample of safety shoes in black.

Color : Black

Composition : PU

Country of Origin = China

Exported to - UAE

Sample Receiving Date = Oct 31, 2016

Test Performing Period 2 Nov 1, 2016 ~ Nov 4, 2016

Test Performed o Selected test(s) as requested by applicant
against specified performance standard.

Test Results = Please refer to the next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

hroan

Ivan Xie
Technical Manager
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